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Welcome Message from the ISR President 
Dr Sandy Fraser

Dear Colleagues and Friends

I have great pleasure in welcoming you all to the Strand Hotel Limerick for the 2017 ISR

Spring Meeting. I am grateful to all of you who have taken time out of your busy

schedules to travel to Limerick for the meeting and I hope you all find it interesting. As

a Dubliner now living in the wild west I can honestly say that Limerick and the environs are full of wonderful and

interesting things to do and places to see. I hope you get a bit of weather while you are visiting which always

helps. May I take this opportunity to suggest if you have a moment King John’s Castle is well worth a visit.

Steeped in history common to both Ireland, England and Vikings it never fails to be a fascinating port of call.

My colleagues Joe Devlin and John Paul Doran and I have I hope you will agree put together an interesting

academic programme. It is a great pleasure to have finally managed to persuade Professor Maya Buch to escape

her busy schedule and visit Ireland. Maya trained and practiced with Joe and I in Leeds and many other Irish

Rheumatologists who have trodden the well worn path to Yorkshire.  Maya promises to “Navigate the Biologics

Landscape” for us which will be most useful. Our own Professor Gerry Wilson will update us on the progress of

our RA Biologics Registry (RABRI) and following coffee Noirin Lennox, Health Psychologist and Helen Rooney,

Chartered Physiotherapist will talk about the highly successful programme regarding pain acceptance and

commitment we have been running in University Hospitals Limerick for the past few years.

Professor Austin Stack is our Professor of Medicine at the University of Limerick Medical School and a world leader

in the study of hyperuricaemia and its potential role as an independent risk factor for cardiovascular and renal

diseases beyond its role in gout. Since musculoskeletal radiologist  Dr Philip Hodnett took up his post in UHL he

has been a major asset to all of us dealing with MSK diseases. A UCD graduate, he completed a Fellowship in

diagnostic MSK radiology in NYU Hospitals, New York before returning to Ireland. Widely published he has a

specific interest in the Seronegative Spondyloarthropathies.

Finally Professor Howard Amital travels from Tel Aviv to speak about a new era in RA therapy and where JAK

inhibitors will fit into current treatment pathways.

Enjoy the meeting, enjoy Limerick and thanks again to our colleagues in the pharmaceutical industry who

continue to support the ISR and many individual units around the country. Please take time to visit the industry

stands.

Regards

Dr Sandy Fraser,
ISR President
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PROGRAMME ISR Spring Meeting
7th April 2017, Strand Hotel Limerick

09.00 CAG meeting - Clinical Programme Rheumatology Lead: 
Prof David Kane 
Chair: Dr A Fraser

09.00 Coffee and Registration

09.55 Welcome 
Dr A Fraser ISR President

10.00 Prof Maya Buch Professor of Rheumatology and Honorary Consultant Rheumatologist 
at The University of Leeds, UK
“Navigating the biologic drug landscape in rheumatoid arthritis – what progress have we made?”

11.00 Prof Gerry Wilson Arthritis Ireland Professor of Rheumatology UCD
“Update on RABRI”

11.15 Coffee and meet Pharma colleagues

11.45 Nóirín Nealon Lennox Health Psychologist 
Helen Rooney Chartered Physiotherapist
“Interdisciplinary Group Acceptance and Commitment Therapy (ACT) 
for Chronic Pain in Rheumatology Services: The Evidence, Model and Processes”.

12.15 Prof Austin Stack Professor of Medicine and Consultant Nephrologist University Hospitals Limerick
“Hyperuricaemia and Chronic Kidney Disease”:  New Insights, Targets and Strategies

13.00 Lunch and meet Pharma colleagues

14.15 Dr Philip Hodnett Consultant Musculoskeletal Radiologist 
University Hospitals Limerick
“Imaging of Groin, Hip and Pseudo Hip Pain”

15.15 Prof Howard Amital  
Sackler Faculty of Medicine
Tel Aviv University
“New treatment options in RA: Where is the role for JAK Inhibitors in treatment guidelines”. 

16.15 Close of Meeting
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chronic pain. Having originally trained in ACT at the Royal National
Hospital for Rheumatic Diseases (RNHRD) in Bath, UK, she continued to
develop her practice and trained with the founding members of ACT. More
recently, she was commissioned by the HCPC to deliver ACT training to
healthcare professionals throughout Ireland. She is also certified in
motivational interviewing (MI) and mindfulness based stress reduction
(MBSR), and continues to develop and deepen her own personal
mindfulness practice. She has carried out research examining the
processes and outcomes of ACT rehabilitation for patients suffering with
chronic pain and she has presented her research at Psychology and
Rheumatology Conferences in Ireland and Europe.  She holds a part time
lecturing post at the Graduate Entry Medical School (GEMS) at University
Limerick.

Helen Rooney 
Chartered Physiotherapist

Helen Rooney is a Chartered Physiotherapist.  She
graduated from NUI Galway in 1996 with a BSc in
Microbiology / Biochemistry, she also holds a Hdip in
Microbiology and worked in the Biopharma sector
for six years. In 2006 she completed a BSc in
Physiotherapy from University Limerick. Since then
she has primarily worked in the HSE North Tipperary/ East Limerick  with
some Private Clinical Practice. She is a member of the Irish Society of
Chartered Physiotherapists.

Helen’s clinical interests are in musculoskeletal pain and associated injury,
with a specific interest in chronic pain. Over the last three years Helen has
coordinated and delivered chronic lower back pain programmes within her
HSE region. Concurrently she is a member of a working group tasked with
standardising chronic lower back pain services across the region. More
recently, Helen has been the Physiotherapy lead in the delivery of Pain
Rehabilitation Programmes for Rheumatology Services in Croom, Co
Limerick since its establishment in 2015. Her methodology centers on the
Acceptance and Commitment Therapy (ACT) approach for patients with
chronic pain. Her current appointment is that of MSK Clinical Specialist in
Orthopaedic and Rheumatology services in Croom Hospital.

Prof Austin Stack 
Professor of Medicine and Consultant Nephrologist
University Hospitals Limerick

Professor Austin Stack is Foundation Chair of
Medicine at the Graduate Entry Medical School
(GEMS), University of Limerick and Consultant
Nephrologist at University Hospital Limerick in
Ireland. 

He received his medical degree from University College Dublin and
completed his post graduate training at the Mater and Beaumont
Hospitals followed by clinical and research fellowships at the University of
Michigan, USA. He trained in epidemiology and health outcomes research
at the Kidney Epidemiology and Cost Centre (KECC) and the United States
Renal Data System (USRDS) Coordinating Centre and was Assistant
Professor at the University of Texas Medical School in Houston, Texas. In
2016, he was appointed Director of the newly established Health
Research Institute (HRI) at the University of Limerick.

His research focus on risk factors, complications and treatment strategies
for chronic kidney disease and acute kidney injury. He has published
widely in these areas and is PI for several large-scale studies that
examine the burden, progression and impact of CKD and AKI in the Irish
Health System. He is co-investigator for the CKD surveillance programme
in the US and sits on several national and international steering
committees and advisory groups. He was instrumental in establishing
Irelands first National Renal Information System and now leads the first
National Surveillance System for Kidney Disease. He sits on the Editorial
Board for BMC Nephrology and Journal of Nephrology is a reviewer for
several major nephrology journals. His work has been funded by the

Speakers

Prof Maya Buch 
Professor of Rheumatology and Honorary Consultant
Rheumatologist at The University of Leeds, UK

Dr. Maya H Buch PhD, FRCP Prof. Maya H Buch is
Professor of Rheumatology and Honorary Consultant
Rheumatologist; Deputy Director of the Leeds
Institute of Rheumatic & Musculoskeletal Medicine
and Section Head, Clinical & Translational Rheumatology at Chapel
Allerton Hospital, University of Leeds, UK. Having obtained her medical
qualification from the University of Birmingham, UK, followed by internal
medicine training, also in Birmingham, Prof. Buch commenced specialist
rheumatology training in Leeds. She completed a PhD on investigation of
the differential response to TNF-inhibitors in rheumatoid arthritis (RA) and
subsequently undertook a Clinical Research Fellowship at the University of
Michigan Hospitals Scleroderma Program, Ann Arbor, USA, before
completing her specialist rheumatology training in Leeds as a clinical
lecturer. Prof. Buch has extensive experience in immunotherapies in
autoimmune disease. Her research programme focuses on the
investigation and stratification of immunotherapies in RA and its role in the
improvement of cardiovascular risk, towards improving the outcomes and
lives of people with RA. She directs a broad research portfolio, embracing
clinical trials and clinical investigation of factors contributing to therapeutic
success or failure as well as mechanistic evaluations to advance
understanding of biologic drug response. She also has additional clinical
and research interests in the rare disease, scleroderma. She has been
involved in several European (EULAR) task force initiatives including the
European recommendations on management of RA 92010/2013) and was
co-lead author on the updated consensus on rituximab in RA. She sits on
the Arthritis Research UK Adult Inflammatory Arthritis Clinical Study Group
Steering Committee, was Abstract Chair for EULAR 2014 and Chair of the
Scientific Organising Committee, EULAR 2015.

Prof Gerry Wilson 
Arthritis Ireland Professor of Rheumatology UCD

Professor Gerry Wilson graduated in Medicine from
Queen's University Belfast. He was awarded an ARC
Clinical Fellowship for a PhD thesis which he
undertook at the University of Sheffield. He was
subsequently awarded an ARC Copeman Fellowship
for research at Stanford University. He was appointed Professor in
Rheumatology and Honorary Consultant Rheumatologist at the University
of Sheffield Medical School and Sheffield Teaching Hospitals NHS
Foundation Trust where he was Head of the Sheffield EULAR Centre of
Excellence for Rheumatology.  Prof Wilson was appointed to the Arthritis
Ireland/UCD Chair of Rheumatology in 2013.  Research interests include
genetic and epigenetic influences in RA.

Nóirín Nealon Lennox 
Health Psychologist 

Nóirín Nealon Lennox is a Practitioner Health
Psychologist and ACT trainer. She has specialised in
working with people with chronic pain for over a
decade. She is a member of the British Psychological
Society (BPS) and currently sits on the committee for
the Division of Health Psychology (DHP) with the
Psychological Society of Ireland (PSI). She is also a
member of the Association for Contextual and Behavioural Science
(ACBS).

Nóirín has been coordinating and delivering Pain Rehabilitation
Programmes for Rheumatology Services in hospitals since 2006. She
specialises in a combined Cognitive Behavioural Therapy (CBT) and
Acceptance and Commitment Therapy (ACT) approach for patients with
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American Heart Association, National Institutes of Health, Health
Research Board and he serves as a reviewer for NIH, Wellcome Trust UK,
and the Chief Scientist Office for Research Scotland. 

Dr Philip Hodnett 
Consultant Musculoskeletal Radiologist 

Dr. Philip Hodnett is a Consultant Musculoskeletal
Radiologist in UHL. Upon completion of his FFRRCSI
in 2008, he undertook MRI Fellowship training in
Northwestern Memorial Hospital, Chicago followed
by MSK Diagnostic and MSK Intervention Fellowship
training in NYU Langone, NYU Hospital for Joint
Diseases in NYU.  Clinical research includes state of
the art emerging and now established MRI sequences with multiple
awards, peer review papers and book chapters on unenhanced MRA
techniques, chronic exertional compartment syndrome, Muscle injury and
Overuse Hip injuries. The interventional MSK and Sports Injury Radiology
service in Limerick performs Fluoroscopic, Ultrasound and CT Guided
procedures including lumbar, thoracic, cervical transforaminal, caudal
epidural, facet joint, sacroiliac joint, ligamentous, tendinous steroid
anaesthetic injection, peripheral nerve blocks, PRP and prolotherapy with
a rhizotomy service commencing May 2017.  Recent awards include
induction as Fellow of the Faculty of Sports and Exercise Medicine and
invitation to present at the 2017 RCSI Charter Day.
He reviews for the European Congress of Radiology,
Skeletal Radiology amongst other papers.  

Prof Howard Amital  
Sackler Faculty of Medicine, Tel Aviv University

Howard Amital MD MHA, specialist in Internal
Medicine and Rheumatology. He is Head of the
Department of Medicine 'D' at the Meir Medical
Center, Kfar-Saba, Israel and Senior Lecturer at the
Sackler Faculty of Medicine, Tel-Aviv University, Israel.

ISR Board members

Dr Sandy Fraser
President

Consultant Rheumatologist, General Physician and
Honorary Senior Lecturer, University Hospitals
Limerick.  Dr. Alexander Fraser graduated in
medicine from Trinity College Dublin in 1991.  He
began practicing Rheumatology in 1996 and the following year was
appointed Specialist Registrar in Rheumatology at the Yorkshire Deanery.
Training with Professor Emery’s group in Leeds he developed a research
interest in clinical, immunological and therapeutic aspects of Rheumatoid
Arthritis, Psoriatic Arthritis and the Sero-negative Spondyloarthropathies.
He was appointed Consultant Rheumatologist and Honorary Senior
Lecturer at the Leeds Teaching Hospitals NHS Trust, working at The Leeds
General Infirmary and St. James’ University Hospital in October 2001, and
working closely with Professor Emery and Professor Doug Veale he
published in the area of Angiogenesis, Vascularity and Inflammation in
early and established arthritis and Biomarkers of cartilage turnover.  Dr
Fraser took up his current appointment as Consultant Rheumatologist,
General Physician and Honorary Senior Lecturer at the University
Hospitals Limerick in 2006.  In conjunction with the University of Limerick
Graduate Entry Medical School (GEMS) Dr. Fraser and his team have
continued their strong academic interests while managing a busy clinical
practice.

Professor David Kane
Prof David Kane attended medical school at Trinity
College, Dublin, Ireland and was conferred MB BCh
BAO BA in 1991, PhD in 2002 and FRCPI in 2006.
He has trained in rheumatology with Prof. Barry
Bresnihan and Prof. Oliver FitzGerald at St. Vincent’s
University Hospital, Dublin, Ireland and with Prof
Roger Sturrock, Prof Iain McInnes and Dr Peter
Balint at Glasgow Royal Infirmary, Glasgow, United
Kingdom.  He was appointed as Senior Lecturer in
Rheumatology at the University of Newcastle (2003-2005) and is currently
working as Consultant Rheumatologist at the Adelaide and Meath Hospital
and Clinical Professor in Rheumatology at Trinity College Dublin.  His
special interests are musculoskeletal ultrasound, spondyloarthopathy and
synovial inflammation.  He is a member of the European Working Party
on Musculoskeletal Ultrasound and the OMERACT special interest group
on musculoskeletal ultrasound, previous organiser of the BSR
Musculoskeletal Ultrasound course and is Faculty member of the EULAR
Musculoskeletal ultrasound course.  He has served as a Board member of
the Irish Osteoporosis Society, as President and Treasurer of the Irish
Society for Rheumatology and is currently a Board member of Arthritis
Ireland.

Dr Frances Stafford
Frances is a graduate of UCD, spent almost a
decade in North America, training in Rheumatology
first at University of Toronto, followed by a
fellowship at Massachusetts General Hospital &
Harvard Medical School. She was awarded a 4 year
Arthritis Foundation Postdoctoral Fellowship, which I
completed at the NIH, and then went on staff at the
NIH.  Frances is American Board Certified in Internal
Medicine and in Rheumatology.  She has been
Consultant at Blackrock Clinic since 1995.

Dr Sinéad Harney
Dr Sinéad Harney graduated from UCG in 1994 and
did her specialist training in Rheumatology and
General Medicine in Dublin.  She completed her
training in Oxford in 2005 and was awarded a DPhil
by thesis titled “Major Histocompatibility Genetics of
Rheumatoid Arthritis”.  She was appointed to a
Consultant Rheumatologist post in Cork University
Hospital in 2005 and has worked there since.  She
completed a Masters in Sports and Exercise
Medicine in UCC in 2007.  Her research interests include – Genetics of
inflammatory arthritis and occult cardiovascular disease in Rheumatoid
Arthritis and she has over 90 publications.  She is currently the treasurer
of the Irish Society of Rheumatology and a board member of the TUE
committee of the Irish Sports Council.

Prof Suzanne Donnelly
Associate Professor Suzanne Donnelly is a
consultant rheumatologist at the Mater
Misericordiae University Hospital Dublin & Associate
Dean (Education) in UCD School of Medicine. She is
a graduate of Trinity College Dublin and trained in
Dublin and Oxford  before being appointed
consultant rheumatologist at St. George's Hospital
and Medical School, London in 2002. Her clinical
interests include systemic autoimmune disease, Systemic Lupus
Erythematosus and pregnancy in the rheumatic diseases . Suzanne has
held academic posts in medical education since 1996 including in Trinity
College Dublin; the University of Oxford and in London. She joined UCD
as Director of Clinical Education in 2008, and was appointed Associate
Dean, UCD School of Medicine in 2017.  In partnership with Arthritis
Ireland , she initated a patient educator programme to enhance medical
students’ education in rheumatological disease. The programme has
enabled over 2000 medical students to meet patients with arthritis first
hand. Suzanne is rheumatology author for the medical textbook Medicine
at A Glance and a contributing author to The Rheumatology Handbook.
She was ISR nominee to the board of Arthritis Ireland (2008-13), a board
member of Raynauds and Scleroderma Ireland (2007-10) and medical
patron of Lupus Group Ireland.
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Dr Adrian Pendleton
Consultant Rheumatologist
Musgrave Park Hospital, Belfast

Dr Adrian Pendleton is a Consultant Rheumatologist
and Clinical Lead for Rheumatology in the Belfast
Health and Social Care Trust. Dr Adrian Pendleton
trained in both Rheumatology and General Internal
Medicine in Belfast and Nottingham. He was first
appointed as a consultant Rheumatologist at the Queens Medical Centre,
Nottingham University Hospitals before returning to the Belfast Trust
Health and Social care Trust. Dr Pendleton is a Fellow of the Royal College
of Physicians of Edinburgh and a Fellow of the Royal College of Physicians
of Ireland and a Fellow of the British Society for Sport and Exercise
Medicine (BASM). He is currently the Regional Specialty Advisor for
Rheumatology with the Joint Royal College Physicians Training Board. Dr
Pendleton has many research interests which include Early diagnosis and
management of inflammatory arthritis, use of musculoskeletal ultrasound
in Inflammatory arthritis, vasculitis and soft tissue injury. 

Dr John Ryan
Dr John Ryan is a graduate of the Royal College of
Surgeons in Ireland, he completed his higher
medical training in rheumatology and general
internal medicine in Ireland. He undertook a
fellowship at the National Institute of Arthritis and
Musculoskeletal and Skin Diseases (NIAMS) in
Bethesda, Maryland. During this time he undertook
translational research into disordered innate
immunity manifesting as recurrent fever syndromes. He joined Dr Sinead
Harney in the Rheumatology service at Cork University Hospital in 2010.
The Rheumatology department has since expanded to include Dr Grainne
Murphy. In July 2017 he took up the post of National Specialty Director
for Rheumatology.

Dr Orla Killeen 
Dr Orla Killeen qualified from UCG (NUI) Galway in
1996. She trained in General Paediatrics in Our
Lady’s Hospital for Sick Children, Crumlin and in
Temple Street University Hospital, Dublin before
sub-specialising in Paediatric Rheumatology. She
undertook her paediatric rheumatology training at
Great Ormond Street Children’s Hospital, London
and went on to complete a Barbara Ansell Fellowship in Paediatric
Rheumatology in the Royal Hospital for Sick Children, Glasgow. She was
appointed as Ireland’s first Paediatric Rheumatologist in 2004, and is
based at Our Lady’s Children’s Hospital, Crumlin and St Vincent’s
University Hospital, Dublin since July 2006. She is the Clinical lead for the
National Centre for Paediatric Rheumatology (NCPR), providing care for
patients both on a local and national level up to 18 years of age. Her
areas of interest include Adolescent Rheumatology Transition Care as well
as JIA, Down’s arthropathy and Auto-Inflammatory syndromes.

Dr Eamonn Molloy 
Eamonn Molloy graduated from University College
Dublin (1997) and completed rheumatology and
internal medicine training in Ireland. He obtained an
MD at RCSI (2006), which focused on calcium
crystal induced inflammation. From 2005, he
underwent subspecialty fellowship training in
vasculitis at the Cleveland Clinic, completed a MS
(Clinical Research) at Case Western Reserve University and then joined
the staff at the Vasculitis Center and RJ Fasenmeyer Center for Clinical
Immunology at the Cleveland Clinic. In 2010, he was appointed as a
consultant rheumatologist at St Vincent’s University Hospital and is a UCD
Senior Clinical Lecturer. He is the author of approximately 50 publications
largely pertaining to vasculitis, complications of biologic therapy and
crystal induced arthritis. Currently, his primary research focus is giant cell
arteritis.

Dr Carl Orr
Carl Orr is a graduate of RCSI, completing his
undergraduate studies in 2008 with Honours and
later interning and undertaking basic specialist
training at Beaumont Hospital. He entered Higher
Specialist Training in Rheumatology in 2012.
Currently working at the Mater Hospital, he has
recently been the Clinical Newman Fellow in
Rheumatoid Arthritis at UCD, and has successfully
defended his PhD. Carl has presented at many International and National
Rheumatology meetings, as well as publishing his work in leading peer-
review journals. Following the completion of his Masters in Leadership
and Management Development, he has recently been recognised for
delivering innovation in rheumatology clinics by the Bernard Connor
Award."

Dr Clare Matthews
Consultant Rheumatologist
Ulster Hospital, Belfast

Dr Sarah Wade

Dr Len Harty 

Autumn Meeting 2016
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Welcome to the Spring Conference 2017.

Firstly I would like to extend my thanks to the ISR
and also to the Pharma companies for their
continued support towards a wide range of
educational opportunities through our bursaries. 

We had a very successful meeting in Kildare last
September with presentations on managing
pregnancy in rheumatic disease by Dr Anita
Banerjee, the challenges of parenting in rheumatic
disease by Dr Helene Mitchell and exercise for bone
health by Dr Caitriona Cunningham.  

The 2 highest scoring IRHPS abstract submissions
also presented their work – many thanks to Noreen
Harrington, RANP, Our Lady’s Hospital,
Manorhamilton and Trish Fitzgerald, Senior
Occupational Therapist, SVUH.

Congratulations also to our poster prize winners
Noreen Lennox, Rachel Burke, Eileen O’Flynn and
Sean McKenna and also to Yvonne Codd who won
our Janssen educational bursary. 

Remember Health Professionals that this is your
society and if you have any topics you would like
covered in future meetings; please contact us via
our e-mail edofficer@irhps.ie. 

Also keep an eye on our website www.irhps.ie for
news and meetings. 

Trish Fitzgerald
IRHPS Chair  

www.irhps.ie                                                  

IRHPS Spring 2017 Update

IRHPS PRESENTATION TO MEMBERS
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ISR Presidents

Dr Sandy Fraser 2016 - present
Limerick

Prof D. Kane 2014 - 2016
Dublin

Dr G.Wright 2012 - 2014
Belfast

Prof Gaye Cunnane 2010 - 2012
Dublin

Dr R. Kavanagh 2008 - 2010
Galway

Dr J. Lee 2006 - 2008
Craigavon

Dr P. O’Connell 2004 - 2006
Dublin

Prof O. FitzGerald 2002 - 2004
Dublin

Dr A. Taggart 2000 - 2002
Belfast

Dr D. Raman 1998 - 2000
Sligo

Dr A. Bell 1996 - 1998
Belfast

Prof B. Bresnihan
1994 - 1996 Dublin

Prof M. Molloy 1992 - 1994
Dublin

Dr E. Casey 1990 - 1992
Dublin

Dr. S. Roberts 1988 - 1990
Belfast

Dr C. Barry
1985 - 1987 Dublin

Dr D. Roden
1983 - 1985 Dublin

Dr W. Boyd
1981 - 1983 Belfast

Dr T. Gregg
1979 - 1981 Dublin

Dr J. Molony
1977 - 1979 Dublin

Dr M .McMahon
1975 - 1977 Cork 

Dr T.O’Reilly
1973 - 1975 Dublin

Irish Society for 
Rheumatology Board Members

PRESIDENT
Dr Alexander Fraser

Consultant Rheumatologist
Mid-Western Regional Hospital

Dooradoyle, Limerick

HONORARY SECRETARY
Dr Frances Stafford

Consultant Rheumatologist
Blackrock Clinic, Co. Dublin

HONORARY TREASURER
Dr Sinéad Harney

Consultant Rheumatologist
Cork University Hospital, Cork

BOARD MEMBER
Professor Suzanne Donnelly
Consultant Rheumatologist

Mater University Hospital, Dublin 7

BOARD MEMBER
Professor David Kane
Consultant Rheumatologist
Adelaide and Meath Hospital 

Tallaght, Dublin 24

BOARD MEMBER
Dr John Ryan

Consultant Rheumatologist, 
Cork University Hospital, Cork

BOARD MEMBER
Dr Orla Killeen

Paediatric Consultant Rheumatologist
Crumlin Children’s Hospital, Dublin 12

BOARD MEMBER
Dr Clare Matthews

Consultant Rheumatologist
Ulster Hospital, Belfast

BOARD MEMBER
Dr Eamonn Molloy

Consultant Rheumatologist
St. Vincent’s University Hospital, Dublin 4

BOARD MEMBER
Dr Carl Orr

SpR Rep, Mater University Hospital, Dublin 7

BOARD MEMBER
Dr Adrian Pendleton

Consultant Rheumatologist
Musgrave Park Hospital, Belfast





Bernie McGowan Prof Sean Gaine, MMUH

Ollie Kinlough, AbbVie, Dr Azhar Abbas, Oral Case Winner; Dr Sandy Fraser

Dr John Stack Dr Tom O’Dwyer

ISR Autumn 2016
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Dr Patrick Kiely, St Georges’ Hospital Dr Alwin Sebastian

Drs Sinead Maguire and Leah Rooney

Dr Mary Canavan Dr Bruce Kirkham

ISR Autumn 2016



Drs Frances Stafford, Carmel Silke & Grainne Kearns
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The Irish Society for Rheumatology wishes to express
its gratitude to all its sponsors and in particular

to the following ‘Major Exhibitors’

AbbVie Ltd

MSD Ireland Ltd

Novartis Ireland Ltd

Pfizer Healthcare Ireland

Roche Products (Ireland) Ltd

A Menarini Pharmaceuticals Ltd

Actelion Pharmaceuticals UK Ltd

Arthritis Ireland

Biogen Ltd

Bristol-Myers Squibb Pharmaceuticals

Celgene Ireland Ltd

Clonmel Healthcare Ltd

Eli-Lilly & Co (Ireland) Ltd

Fannin Ltd

Grunenthal Pharma Ltd

Janssen-Cilag Ltd

Nordic Pharma Ireland

Mundipharma Pharmaceuticals Ltd

Pinewood Healthcare Ltd

Swedish Orphan Biovitrum Ltd

UCB (Pharma) Ireland Ltd

The Pharmas listed above have all
supported this meeting through a payment

to exhibit a stand.  They have had no
involvement in any other aspect

of this meeting.



 
Prescribing Information
Humira (adalimumab) 40mg solution for injection in pre-filled pen or pre-filled syringe or Humira 
40mg/0.8ml solution for injection for paediatric use.
* Refer to Summary of Product Characteristics (SmPC) for full information.
Presentation: Each 0.4ml single dose pre-filled pen or pre-filled syringe contains 40mg of adalimumab. Each 
0.8ml single dose vial contains 40mg of adalimumab. Indications: Rheumatoid arthritis (RA), adults: In 
combination with methotrexate (MTX) for moderate to severe, active RA with inadequate response to disease-
modifying anti-rheumatic drugs (DMARDs) including MTX. In combination with MTX for severe, active and 
progressive RA when not previously treated with MTX. Can be given as monotherapy if intolerance to or when 
continued treatment with MTX is inappropriate. Reduces rate of progression of joint damage on X-ray and improves 
physical function, in combination with MTX. Polyarticular juvenile idiopathic arthritis (pJIA), paediatrics 2 years and 
above: In combination with MTX, for active pJIA, with inadequate response to one or more DMARDs; or 
monotherapy if intolerance to or when continued treatment with MTX is inappropriate. Enthesitis-related arthritis 
(ERA), paediatrics 6 years and above: For active ERA with inadequate response to or intolerance to, conventional 
therapy. Psoriatic arthritis (PsA), adults: For active and progressive PsA with inadequate response to DMARDs. 
Reduces rate of progression of peripheral joint damage on X-ray in polyarticular symmetrical subtypes of the 
disease and improves physical function. Ankylosing spondylitis (AS), adults: For severe active AS with inadequate 
response to conventional therapy. Axial spondyloarthritis without radiographic evidence of AS (nr-axSpA), adults: 
For severe nr-axSpA with objective signs of inflammation (elevated CRP and/or MRI), and an inadequate response 
to, or intolerance to nonsteroidal anti-inflammatory drugs (NSAIDs). Crohn’s disease (CD), adults: For moderately 
to severely, active CD with inadequate response, contraindication or intolerance to corticosteroid and/or an 
immunosuppressant therapy. Crohn’s disease (CD), Paediatrics 6 years and above: For moderately to severely 
active CD with inadequate response, contraindication or intolerance to conventional therapy including primary 
nutrition therapy and a corticosteroid, and/or an immunomodulator. Psoriasis (Ps), adults: For moderate to severe 
chronic plaque psoriasis who are candidates for systemic therapy. Psoriasis, paediatrics 4 years and above: For 
severe chronic plaque psoriasis with inadequate response, or if topical therapy and phototherapies are 
inappropriate. Hidradenitis suppurativa (HS), adults: For active moderate to severe hidradenitis suppurativa (acne 
inversa) in patients with an inadequate response to conventional systemic HS therapy. Ulcerative colitis (UC), 
adults: For moderately to severely active UC with inadequate response, contraindication or intolerance to 
conventional therapy including corticosteroids and 6-mercaptopurine (6-MP) or azathioprine (AZA). Uveitis, 
adults: For non-infectious intermediate, posterior and panuveitis with inadequate response to corticosteroids, in 
need of corticosteroid-sparing, or in whom corticosteroid treatment is inappropriate. Dosage and 
administration: Specialist physicians experienced in the diagnosis and treatment of the condition, to initiate and 
supervise treatment. Ophthalmologists to consult with an appropriate specialist before initiation of treatment. 
Provide patients with special alert card. Patients may self-inject after proper injection training, with physician 
approval and appropriate medical follow-up. Optimise other concomitant therapies. RA,adults: 40mg dose every 
other week. Concomitant MTX should be continued. During monotherapy patients may require 40mg each week if 
they experience a decrease in clinical response. Treatment beyond 12 weeks should be reconsidered if no clinical 
response in that time. Consider need for dose interruption, e.g. before surgery or if serious infection occurs. Re-
introduction after 70 days dose interruption gave same magnitudes of clinical response and similar safety profile as 
before dose interruption. pJIA, paediatrics 2 years and above: pJIA, paediatrics 2-<4 years: 24mg/m² body surface 
area up to 20mg maximum single dose every other week (see SmPC for height/weight dosing chart). pJIA, 
paediatrics 4-12 years: 24mg/m² body surface area up to 40mg maximum single dose every other week (see SmPC 
for height/weight dosing chart). pJIA, paediatrics 13 years and above: 40mg every other week regardless of body 

surface area. Treatment beyond 12 weeks reconsidered if no clinical response in that time. ERA, paediatrics 6 years 
and above: 24mg/m² body surface area up to a maximum single dose of 40mg every other week. (see SmPC for 
height/weight dosing chart). PsA, AS and nr-axSpA, adults: 40mg every other week. Treatment beyond 12 weeks 
should be reconsidered if no clinical response in that time. CD: Adults: Induction:80mg at Week 0 followed by 
40mg at Week 2. For a more rapid response, 160mg at Week 0 (either as 4 injections in 1 day or 2 injections/ day 
for 2 consecutive days), 80mg at Week 2; risk of adverse events higher during induction. Maintenance: 40mg every 
other week. If decrease in clinical response, can increase dose to 40mg weekly. Corticosteroids may be tapered in 
maintenance phase in accordance with clinical guidelines. Patients with no response by Week 4 may benefit from 
continued therapy to Week 12. Treatment beyond 12 weeks should be reconsidered if no clinical response in that 
time. CD, paediatrics 6 years and above<40Kg: Induction: 40mg at Week 0, 20mg at Week 2. For a more rapid 
response: 80mg at Week 0 (2 injections in 1 day), 40mg at Week 2; risk of adverse events higher during induction. 
Maintenance: 20mg every other week. If insufficient response, consider 20mg every week. Treatment beyond 12 
weeks should be reconsidered if no clinical response in that time. CD, paediatrics 6 years and above ≥40Kg: 
Induction: 80mg Week 0, 40mg at Week 2. For a more rapid response: 160mg at Week 0 (4 injections in 1 day or 2 
injections/day for 2 consecutive days), 80mg at Week 2; risk of adverse events higher during induction. 
Maintenance: 40mg every other week. If insufficient response, consider 40mg every week. Treatment beyond 12 
weeks should be reconsidered if no clinical response in that time. Psoriasis, adults: 80mg induction dose at week 0, 
40mg every other week from week 1. Treatment beyond 16 weeks should be reconsidered if no clinical response in 
that time. Beyond 16 weeks, patients with inadequate response can increase dosing frequency to 40mg every 
week. If adequate response is achieved with an increased dosing frequency, dose may subsequently be reduced to 
40mg every other week. If there is inadequate response to the increased frequency, carefully reconsider treatment. 
Psoriasis, Paediatrics 4 years and above: 0.8mg per kg body weight (maximum of 40mg/dose) weekly for the first 
2 doses and then every other week (see SmPC for weight dosing chart). Treatment beyond 16 weeks should be 
reconsidered if no response in that time. HS: Adults: 160mg initially at Day 1 (four 40mg injections in one day or two 
40mg injections per day for two consecutive days), followed by 80mg two weeks later at Day 15 (two 40mg 
injections in one day). Two weeks later (Day 29) continue with a dose of 40mg every week. Antibiotics may be 
continued if necessary. Concomitant topical antiseptic wash on HS lesions should be used on a daily basis. 
Treatment beyond 12 weeks should be reconsidered if no clinical response in that time. Reintroduction after 
interruption: 40mg every week. Evaluate periodically the benefit and risk of continued long-term treatment. UC: 
Adults: Induction: 160mg at week 0 (4 injections in 1 day or 2 injections/day for 2 consecutive days) and 80mg at 
week 2. Maintenance: 40mg every other week. During maintenance, corticosteroids may be tapered in accordance 
with clinical practice guidelines. If insufficient response, consider 40mg every week. Treatment beyond 8 weeks 
should be reconsidered if no clinical response in that time. Uveitis: Adults: 80mg induction dose at week 0, 40mg 
every other week from week 1. Experience of initiating treatment with Humira alone is limited. Treatment can be 
initiated in combination with corticosteroids and/or other non-biologic immunomodulatory agents. Two weeks 
after initiating treatment, concomitant corticosteroids may be tapered in accordance with clinical guidelines. 
Evaluate on a yearly basis, the benefit and risk of continued long term treatment. Contraindications: Active 
tuberculosis (TB), severe infections (e.g. sepsis), and opportunistic infections; moderate to severe heart failure 
(NYHA class III/IV);hypersensitivity to adalimumab or any of the excipients. Precautions and Warnings: Clearly 
record trade name and batch number of administered product to improve traceability of biological medicinal 
product. Infections: Patients are more susceptible to serious infections especially if impaired lung function. 
Monitor for infections, including TB, before, during and for 4 months after treatment. Do not initiate treatment with 
an active infection, until it is controlled. Consider risk/benefit prior to treatment in patients exposed to high risk of 
TB or endemic mycoses. Evaluate new infections during treatment and monitor closely. Stop treatment if new 

          
     

      

                      
                  

                   
                          

                   
                  

                   
                     

                     
                    

                 
                   

                
                   

                 
                 
                   

                     
                       

                    
                        

                    
                    
                    

                     
                  

                   
                      

                       
                   

                
                          

                   
                  

             
                

              
                

                   
          

                   
                     

     
       

Take a closer look at why you can

HUMIRA®

(adalimumab)

TRUST

INDICATIONS
The most of any self-administered biologic1  
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one million patients
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40mg/0.8ml solution for injection for paediatric use.
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serious infection or sepsis, and treat appropriately. Exercise caution in patients with a history of recurring infections or who are predisposed to 
infections. Serious infections: Serious infections, including those with hospitalisation or death reported in patients receiving treatment. TB: Consult 
SmPC for details. Reactivation and new onset TB, both pulmonary and extra-pulmonary (disseminated) reported. Screen all patients before therapy 
initiation for active or latent TB. If active TB is diagnosed Humira therapy must not be initiated. If latent TB is suspected, consult a physician with 
appropriate expertise and follow local treatment recommendations for prophylaxis prior to initiation of Humira. Despite prophylaxis TB reactivation has 
occurred on Humira. Other opportunistic infections: Opportunistic infections observed in patients receiving Humira. Stop treatment in patients with 
signs and symptoms of such infections. Consult with physician with appropriate expertise for diagnosis and administration of empiric antifungal 
therapy in these patients. Hepatitis B Reactivation: Reactivation has occurred in chronic carriers (i.e. surface antigen positive) tested for HBV infection 
before initiating treatment. HBV carriers should consult with a specialist physician and be closely monitored for reactivation of HBV infection throughout 
therapy and for several months following termination of Humira. If reactivation occurs stop treatment and initiate appropriate anti-viral and supportive 
treatment. Neurological events: Caution in patients with pre-existing or recent-onset central or peripheral nervous system demyelinating disorders 
and consider stopping treatment if these disorders develop. Rare association with new onset or exacerbation of symptoms and/or radiographic 
evidence of central and peripheral demyelinating disease. Known association between intermediate uveitis and central demyelinating disorders. 
Evaluate patients with non- infectious intermediate uveitis before therapy initiation and regularly during treatment to assess for pre-existing or 
developing central demyelinating disorders. Allergic reactions: Reports of serious allergic reactions including anaphylaxis received. For serious allergic 
or anaphylactic reaction stop Humira immediately and initiate appropriate therapy. Malignancies and lymphoproliferative disorders: A possible risk 
of malignancy, including lymphoma and leukaemia, in all patients including paediatric patients, treated with TNF antagonists. Monitor all patients, 
especially those with a medical history of extensive immunosuppressant or PUVA treatment for non-melanoma skin cancer prior to and during Humira 
therapy, caution in COPD patients, and in patients with increased risk of malignancy due to heavy smoking. Consider the potential risk with the 
combination of AZA or 6-MP and Humira (hepatosplenic T-cell lymphoma has occurred). Risk of hepatosplenic T-cell lymphoma cannot be excluded. 
Caution in patients with a history of malignancy. Risk for developing dysplasia or colon cancer is unknown. Patients with UC, prior history of dysplasia 
or colon carcinoma to be screened for dysplasia before therapy and during treatment. Haematologic reactions: Adverse events of the haematologic 
system reported with Humira. Patients should seek immediate medical attention if signs and symptoms of blood dyscrasias. Vaccinations: Patients may 
receive concurrent vaccinations, except for live vaccines. Bring paediatric patients up to date with all immunisations prior to Humira treatment 
Congestive heart failure: See contraindications. Caution is advised in mild heart failure (NYHA class I/II). Discontinue treatment for new or worsening 
symptoms of congestive heart failure. Autoimmune processes: Autoimmune antibodies may form. Stop treatment if development of a lupus-like 
syndrome with positive antibodies against double- stranded DNA. Surgery: Consider the long half-life of Humira for planned surgical procedures. 
Closely monitor for infections. Small bowel obstruction: Failure to respond to treatment for CD may indicate the presence of fixed fibrotic stricture 
requiring surgical treatment. Elderly: Serious infections were higher in patients over 65 years of age, some of whom had fatal outcomes. Consider risk 
of infection. Interactions: Combination of adalimumab with other biologic DMARDS (e.g. anakinra and abatacept) or other TNF-antagonists is not 
recommended. Fertility, pregnancy and lactation: Not recommended during pregnancy. Women of childbearing potential should use adequate 
contraception and continue its use for at least five months after the last Humira treatment. Women must not breast-feed for at least five months after the 
last treatment. Side Effects: Very common ≥ 1/10: Infections, leucopaenia, anaemia, lipids increased, headache, abdominal pain, nausea and vomiting, 
elevated liver enzymes, rash (including exfoliative rash), musculoskeletal pain, injection site reaction. Serious, including fatal, side effects have 
been reported including infections/sepsis, intestinal perforation, opportunistic infections, TB, endemic mycoses, demyelinating disease, 
malignancies including lymphoma (including hepatosplenic T-cell lymphoma), leukaemia and skin cancer (including melanoma and merkel cell 
carcinoma), cytopenias, worsening heart failure, myocardial infarction, pulmonary embolism, pleural effusion, pulmonary fibrosis, cerebrovascular 
accident, interstitial lung disease, lupus, Stevens-Johnson syndrome, angioedema, anaphylaxis, sarcoidosis, hepatitis, liver failure and worsening of 
symptoms of dermatomyositis. Prescribers should consult the SmPC for the complete list of reported side effects. Legal Category: POM. 
Marketing Authorisation Numbers/Presentations: Vial: EU/1/03/256/001; Pre-filled Syringe: EU/1/03/256/013; Pre-filled Pen: 
EU/1/03/256/017. Further information is available from AbbVie Limited, 14 Riverwalk, Citywest Business Campus, Dublin 24. HCPs are asked to 
report any suspected adverse reactions via HPRA Pharmacovigilance, Earlsfort Terrace, IRL - Dublin 2; Tel: +353 1 6764971; Fax: +353 1 
6762517. Website: www.hpra.ie; E-mail: medsafety@hpra.ie. 
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ISR Bernard Connor Medal
The Irish Society for Rheumatology (ISR) has
established the Connor Medal to encourage
medical student participation in rheumatology
during their undergraduate education and to
support student engagement with the
activities of the Irish Society for
Rheumatology, including sponsorship of
student attendance at the ISR Annual
Scientific Meeting.

The award is open to all students of medicine
who fulfil the eligibility criteria below. In
addition to receiving the Connor Medal, the
winner will be invited to attend the annual
scientific meeting of the ISR to present their
work to the membership, as a guest of the
society. Additionally, and at the discretion of
the judging panel, up to two runners-up may be awarded full registration to attend the ISR annual
scientific meeting.

Bernard Connor
The Connor Medal is named in honour of Bernard Connor, an Irish physician who observed and
described the characteristic skeletal and clinical features of Ankylosing Spondylitis in 1693, while
himself a medical student in Paris. This award will be made annually on the basis of competitive
submission.

Submission Categories
Eligible students are invited to submit original work in one of the following three categories. Only one
submission per student will be accepted.

1. Original Research
Please submit your original research (e.g. clinical, laboratory, epidemiology etc.) as an abstract in the
usual scientific format plus a short section on your observation/interpretation of the work: the abstract
should be subdivided into Aim, Methods, Results & Conclusions. The text of the abstract must not
exceed 250 words (excluding title, authors, and any references). One supplementary figure or table
may be provided as an attachment for illustrative purposes.

2. Essay
Examples of such work might include a review of a clinical or scientific topic in rheumatology; a
reflective essay on your experiences of rheumatology as a medical student or other original writing
which addresses the theme of medical observation in rheumatology. (max 1500 words)
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3. Case Report
These should be submitted in full form and present the details of an interesting case followed by a
discussion on your observations of the key points of interest. These should be submitted in full (max
800 words, concluding with summary key message).

Eligibility
1. Applicants must be fully registered students of a Medicine Programme (MB degree) in an Irish 

University (NUIG, QUB, RCSI, TCD, UCC, UCD, UL) on April 1st 2017 
OR

2. Irish citizens who are fully registered students of an MB programme in a university outside Ireland
on April 1st 2017

3. Original work submitted must have been carried out while a student of Medicine (i.e. not during
a prior degree, course of study or period of employment)

4. Applicants must submit completed entries to the ISR by the notified deadline
5. In the case of original research, applicants must have made a significant contribution to the work

submitted and this must be verified by the supervising academic/ rheumatologist who shall co-
sign the application form

How to Apply
Download the Application Form for the Connor Medal, from the ISR website: www.isr.ie, fully complete
the form, and return together with your submission to info@isr.ie.

Closing Date
3 July 2017

Judging Criteria
The Medal will be awarded according to the criteria below which will be applied to all submissions in
all categories.
• Student’s contribution to the work
• Relevance of the submitted work to rheumatology
• Originality and Merit of the work

ISR Bernard Connor Medal Winners

2015 Dr Eva McCabe NUI Galway
Targeted medical education debunks the myths of back pain

2016 Dr Anca Smyth QUB
Reflections on Patient Reported Flares in Rheumatoid Arthritis
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Tomás Stack, Roche;  Dr Richard Conway, 1st Prize Oral, Dr Sandy Fraser

Tomás Stack, Roche;  Dr Sarah Wade,Oral Prize Winner, Dr Sandy Fraser

ISR Autumn 2016
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Tomás Stack, Roche;  Dr Carmel Silke accepting award on behalf of Bernie McGowan; Dr Sandy Fraser

Ollie Kinlouogh, AbbVie; Dr Ali Al Shamsi, Dr Sandy Fraser

ISR Autumn 2016



         

           



Dr john Stack Chairs: Dr Ber Lynch, Dr Donough Howard

Morag Tunstall, Dr Julian Maitland, Dr Sinead Harney & Prof David Kane

ISR Autumn 2016
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Prof Ursula Fearon; Dr Sandy Fraser, President ISR; Prof Doug Veale

David Kane busy as ever Dr Eamonn Molloy

Gerard Walsh, Joe Bartley & Tomás Stack, Roche Pharmaceuticals

ISR Autumn 2016











Prof Geraldine McCarthy Prof Donal O’Shea, Prof Gaye Cunnane, Dr Ronan Mullan

Dr Eamonn Molloy, Dr Grainne Kearns Dr Ronan Kavanagh, Dr Paul O’Connell

Drs Orla Ni Mhuircheartaigh & Diana Gheta Drs Azhar Abdullah & Azhar Abbas

Prof. Dennis MvGonagle

ISR Autumn 2016
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